S2YAMAHA 2016

SERVICE MANUAL

MTN320-A

VA A ae) =~ /— 4

B08-F8197-E0



EAS20002

MTN320-A

SERVICE MANUAL

©2015 by PT Yamaha Indonesia Motor

Manufacturing
First edition, November 2015

All rights reserved.

Any reproduction or unauthorized use

without the written permission of
PT Yamaha Indonesia Motor Manufacturing
is expressly prohibited.




EAS20003

IMPORTANT

This manual was produced by the PT Yamaha Indonesia Motor Manufacturing primarily for use by
Yamaha dealers and their qualified mechanics. It is not possible to include all the knowledge of a me-
chanic in one manual. Therefore, anyone who uses this book to perform maintenance and repairs on
Yamabha vehicles should have a basic understanding of mechanics and the techniques to repair these
types of vehicles. Repair and maintenance work attempted by anyone without this knowledge is likely
to render the vehicle unsafe and unfit for use.

PT Yamaha Indonesia Motor Manufacturing is continually striving to improve all of its models. Modifi-
cations and significant changes in specifications or procedures will be forwarded to all authorized
Yamaha dealers and will appear in future editions of this manual where applicable.

TIP

Designs and specifications are subject to change without notice.

EAS30001

IMPORTANT MANUAL INFORMATION
Particularly important information is distinguished in this manual by the following notations.

This is the safety alert symbol. It is used to alert you to potential personal inju-
& ry hazards. Obey all safety messages that follow this symbol to avoid possible
injury or death.

A WARNING indicates a hazardous situation which, if not avoided, could result
A WARNING in death or serious injury.

A NOTICE indicates special precautions that must be taken to avoid damage to
NOTICE the vehicle or other property.

TIP A TIP provides key information to make procedures easier or clearer.




EAS20004

HOW TO USE THIS MANUAL

This manual is intended as a handy, easy-to-read reference book for the mechanic. Comprehensive
explanations of all installation, removal, disassembly, assembly, repair and check procedures are laid
out with the individual steps in sequential order.

* The manual is divided into chapters and each chapter is divided into sections. The current section title
“1” is shown at the top of each page.

* Sub-section titles “2” appear in smaller print than the section title.

* To help identify parts and clarify procedure steps, there are exploded diagrams “3” at the start of each
removal and disassembly section.

* Numbers “4” are given in the order of the jobs in the exploded diagram. A number indicates a disas-
sembly step.

* Symbols “5” indicate parts to be lubricated or replaced.

Refer to “SYMBOLS”.

* A job instruction chart “6” accompanies the exploded diagram, providing the order of jobs, names of
parts, notes in jobs, etc. This step explains removal and disassembly procedure only. For installation
and assembly procedure, reverse the steps.

* Jobs “7” requiring more information (such as special tools and technical data) are described sequen-
tially.

VALVES AND VALVE SPRINGS VALVES AND VALVE SPRINGS

VALVES AND VALVE SPRINGS

Removing the valves and valve springs

2. Measure:

« Compressed valve spring force “a” CHECKING THE VALVE LIFTERS ~——————— 2
Out of specification — Replace the valve The following procedure applies to all of the
spring. valve lifters.
1. Check:
Installed compression spring « Valve lifter
éﬁ force (intake) Damage/scratches — Replace the valve lift-

159.60-183.60 N (16.27-18.72

d cylinder head.
kgf, 35.88-41.27 Ibf) ers and cylinder hea

Installed compression spring P

force (exhaust) INSTALLING THE VALVES
159.60-183.60 N (16.27-18.72 The following procedure applies to all of the
kgf, 35.88-41.27 Ibf) valves and related components.

Installed length (intake) 1. Deburr:
30.90 mm (1.22 in) * Valve stem end

Installed length (exhaust) (with an ol stone)

30.90 mm (1.22 in)

7-

s

AR

¢ oels

6 | Orde: Job/Parts to remove Q' Remarks
Cylinder head Refer to “CYLINDER HEAD” on page 5-22.
T Velve Titer B L 2. Lubricate:
2 Valve pad B - * Valve stem “1”
3 Valve cofler % b. Installed length . Va_lve stem end
T Vaive spring retaner 0 3 \V\;\;azusre;h e (with the recommended lubricant)
« Valve spring tl
5 |v 8 Out of siec?«canon 5 Replace the valve —amq| Recommended lubricant
6 4 spring. Molybdenum disulfide oil
7 4
8 Valve stem seal 8 Spring tilt (intake) 3. Lubricate:
1.6 mm (0.06 in) + Valve stem seal 2
5| Vaive spring seal B Spring tlt (exhaust) (with the recommended lubricant)
10 Valve guide 8

1.6 mm (0.06 in) lubricant
1 Engine oil

5-28 5-33




EAS20005

SYMBOLS

The following symbols are used in this manual for easier understanding.
TIP

The following symbols are not relevant to every vehicle.

SYMBOL DEFINITION SYMBOL DEFINITION

Serviceable with engine mounted Gear oil

|

¢ Filling fluid Molybdenum disulfide oil
—am | | Lubricant Brake fluid
Special tool Wheel bearing grease

Tightening torque Lithium-soap-based grease

Wear limit, clearance Molybdenum disulfide grease

Silicone grease

Electrical data Apply locking agent (LOCTITE®).

AR

Engine oil Replace the part with a new one.

Z
@
=

Silicone fluid

XJ
m Engine speed
o
|
Q!
1
G







- TABLE OF CONTENTS

GENERAL INFORMATION

SPECIFICATIONS

PERIODIC CHECKS AND
ADJUSTMENTS

CHASSIS

ENGINE

COOLING SYSTEM

FUEL SYSTEM

ELECTRICAL SYSTEM

TROUBLESHOOTING

o|lo|N|lo|lo|sr]|lw]|d] =2







GENERAL INFORMATION

IDENTIFICATION ... 1-1
VEHICLE IDENTIFICATION NUMBER ........coooiiiiiieeeee e 1-1
MODEL LABEL. ...t 1-1

FEATURES. ... ... 1-2
MULTI-FUNCTION METER UNIT ... 1-2

IMPORTANT INFORMATION ...t 1-7
PREPARATION FOR REMOVAL AND DISASSEMBLY ........ccccccevivvennnn. 1-7
REPLACEMENT PARTS ... 1-7
GASKETS, OIL SEALS AND O-RINGS ... 1-7
LOCK WASHERS/PLATES AND COTTER PINS ..o 1-7
BEARINGS AND OIL SEALS ... 1-8
CIRCLIPS ...t e 1-8
RUBBER PARTS ... o 1-8

BASIC SERVICE INFORMATION.........ooii e 1-9
QUICK FASTENERS.......e e 1-9
ELECTRICAL SYSTEM.....ooiiiiiii e 1-10

SPECIAL TOOLS ... s 1-15




IDENTIFICATION

EAS20007

IDENTIFICATION

EAS30002

VEHICLE IDENTIFICATION NUMBER
The vehicle identification number “1” is stamped
into the frame under the passenger seat.

EAS30003

MODEL LABEL

The model label “1” is affixed to the frame under
the passenger seat. This information will be
needed to order spare parts.

1-1



FEATURES

EAS20008

FEATURES

EAS30982

MULTI-FUNCTION METER UNIT
2 3

4567 8

“SEL” button

“RES” button

Tachometer

Fuel meter

Shift timing indicator light
Clock

Transmission gear display
Speedometer

. Multi-function display

10. Coolant temperature meter

©CONOO AN~

EWA12423

Be sure to stop the vehicle before making
any setting changes to the multi-function
meter unit. Changing settings while riding
can distract the operator and increase the
risk of an accident.

Tachometer

1. Tachometer
2. Tachometer red zone

The tachometer allows the rider to monitor the
engine speed and keep it within the ideal power
range.

When the key is turned to “”, the tachometer
will sweep across the r/min range and then re-
turn to zero r/min in order to test the electrical cir-
cuit.

ECA19660

NOTICE

Do not operate the engine in the tachometer
red zone.

m Red zone
12500 r/min and above

The multi-function meter unit is equipped with
the following:

* a speedometer

* a tachometer

* a clock

* a fuel meter

* a coolant temperature meter

* a transmission gear display

¢ a multi-function display

* a shift timing indicator light

* a self-diagnosis device

TIP

Be sure to turn the key to “)” before using the
“SEL” and “RES” buttons, except for setting the
shift timing indicator light control mode.

Speedometer
The speedometer shows the vehicle’s traveling
speed.

Clock

1. Clock

The clock displays when the key is turned to

1] ”

O -



FEATURES

[To set the clock]

1. Turn the key to “(y”.

2. Push the “SEL” button and “RES” button to-
gether for at least two seconds.

3. When the hour digits start flashing, push the
“RES” button to set the hours.

4. Push the “SEL” button, and the minute digits

will start flashing.

Push the “RES” button to set the minutes.

. Push the “SEL” button and then release it to

start the clock.

o o

Fuel meter

O

(b

1. Fuel meter

The fuel meter indicates the amount of fuel in the
fuel tank.

When the key is turned to “y”, the display seg-
ments of the fuel meter will sweep once across
the fuel level range and then return to the current
amount in order to test the electrical circuit.
The display segments of the fuel meter disap-
pear towards “E” (Empty) as the fuel level de-
creases. When the last segment starts flashing,
refuel as soon as possible.

TIP

This fuel meter is equipped with a self-diagnosis
system. If a problem is detected in the electrical
circuit, the following cycle is repeated until the
malfunction is corrected: fuel level segments
flash eight times, then go off for approximately
three seconds. If this occurs, check the electrical
circuit. Refer to “SIGNALING SYSTEM” on page
8-21.

Coolant temperature meter

1. Coolant temperature meter

The coolant temperature meter indicates the
temperature of the coolant.

When the key is turned to “y”, the display seg-
ments of the digital coolant temperature gauge
will sweep once across the temperature range
and then return to “C” in order to test the electri-
cal circuit.

If the last segment on the right flashes, stop the
vehicle, then stop the engine, and let the engine
cool.

ECA10022

NOTICE

Do not continue to operate the engine if it is
overheating.

TIP

The coolant temperature varies with changes in
the weather and engine load.

Transmission gear display

1. Neutral indicator light “N”
2. Transmission gear display

This display shows the selected gear. The neu-
tral position is indicated by “=” and by the neutral
indicator light.



FEATURES

Multi-function display

1. Multi-function display

The multi-function display is equipped with the
following:

* an odometer

¢ two tripmeters

* a fuel reserve tripmeter

* an instantaneous fuel consumption display

* an average fuel consumption display

¢ an oil change tripmeter

* an oil change indicator

Push the “SEL” button to switch the display be-
tween the odometer mode “ODQ”, tripmeter
modes “TRIP 1” and “TRIP 2", instantaneous
fuel consumption mode “km/L” or “L/100 km”,
average fuel consumption mode “AVE_ _._
km/L” or “AVE_ _._ L/100 km” and oil change
tripmeter mode “OIL TRIP” in the following or-
der:

ODO — TRIP 1 — TRIP 2 — km/L or L/100 km
—AVE__._km/LorAVE_ _._ /100 km — OIL
TRIP — ODO

If the left segment of the fuel meter starts flash-
ing, the display automatically changes to the fuel
reserve tripmeter mode “TRIP F” and starts
counting the distance traveled from that point. In
that case, push the “SEL” button to switch the
display between the various tripmeter, odome-
ter, instantaneous fuel consumption and aver-
age fuel consumption modes in the following
order:

TRIP F — km/L or L/100 km — AVE_ _._ km/L
or AVE_ _._ /100 km — OIL TRIP — ODO —
TRIP 1 - TRIP2 - TRIP F

To reset a tripmeter, select it by pushing the
“SEL” button, and then push the “RES” button
for at least one second.

1-4

If you do not reset the fuel reserve tripmeter
manually, it resets itself automatically and the
display returns to the prior mode after refueling
and traveling 5 km (3 mi).

Instantaneous fuel consumption display

1. Instantaneous fuel consumption display

The instantaneous fuel consumption display can
be set to either “MPG” (For the UK only) “L/100
km” or “km/L”.

* “MPG” (For the UK only): The distance that can
be traveled on 1.0 US gal of fuel under the cur-
rent riding conditions is shown.

* “L/100 km”: The amount of fuel necessary to
travel 100 km under the current riding condi-
tions is shown.

* “km/L”: The distance that can be traveled on
1.0 L of fuel under the current riding conditions
is shown.

To switch between the instantaneous fuel con-

sumption displays, push the “SEL” button for

one second.

TIP

If traveling at speeds under 20 km/h (12 mi/h), “_
_._"is displayed.

Average fuel consumption display

1. Average fuel consumption display

The average fuel consumption display can be
setto either “AVE_ _._km/L” or “AVE_ _._L/100
km”.



FEATURES

This display shows the average fuel consump-

tion since it was last reset.

* “AVE_ _._ km/L”: The average distance that
can be traveled on 1.0 L of fuel is shown.

* “AVE_ _._ L/100 km”: The average amount of
fuel necessary to travel 100 km is shown.

To switch between the average fuel consump-

tion displays, push the “SEL” button for one sec-

ond.

To reset the average fuel consumption display,

push the “RES” button for at least one second.

TIP

After resetting the average fuel consumption dis-
play, “_ _._” is shown until the vehicle has trav-
eled 1 km (0.6 mi).

Oil change tripmeter

1. Oil change indicator “OIL”
2. Oil change tripmeter

The oil change tripmeter shows the distance
traveled since it was last reset (i.e., since the last
oil change).

The oil change indicator “OIL” will flash at the ini-
tial 1000 km, then at 5000 km and every 5000
km thereafter to indicate that the engine oil
should be changed.

After changing the engine oil, reset the oil
change tripmeter and the oil change indicator.
To reset them both, select the oil change tripme-
ter, and then push the “RES” button for one sec-
ond. Then, while “OIL” and the oil change
tripmeter are flashing, push the “RES” button for
three seconds. The oil change indicator will be
reset.

If the engine oil is changed before the oil change
indicator comes on (i.e., before the periodic oil
change interval has been reached), the oil
change tripmeter must be reset for the next peri-
odic oil change to be indicated at the correct
time.

Shift timing indicator light

1. Shift timing indicator light
2. Brightness level display

The shift timing indicator light has four settings

which can be adjusted.

* Flashing pattern: this function allows you to
choose whether or not the indicator light will
come on and whether it should flash or stay on
when activated.

* Activation point: this function allows you to se-
lect the engine speed at which the indicator
light is activated.

* Deactivation point: this function allows you to
select the engine speed at which the indicator
light is deactivated.

* Brightness: this function allows you to adjust
the brightness of the indicator light.

[To adjust the shift timing indicator light]

1. Turn the key to “5”.

2. Push and hold the “SEL” button.

3. Turn the key to “©y”, and then release the
“SEL” button after five seconds. The shift tim-
ing indicator light can now be adjusted.

[To set the flashing pattern]
1. Pushthe “RES” button to select one of the fol-
lowing flashing pattern settings:

* On: the indicator light stays on when activat-
ed. (This setting is selected when the indica-
tor light stays on.)

* Flash: the indicator light flashes when activat-
ed. (This setting is selected when the indica-
tor light flashes four times per second.)

* Off: the indicator light is deactivated; in other
words, it does not come on or flash. (This set-
ting is selected when the indicator light flash-
es once every two seconds.)



FEATURES

2. Push the “SEL” button to confirm the selected
flashing pattern. The shift timing indicator
light changes to the activation point setting
mode.

The tachometer will show the current setting

r/min for the activation point and deactivation

point setting modes.

[To set the shift activation point]
TIP
The shift timing indicator light activation point
can be set between 7000 r/min and 13500 r/min.
From 7000 r/min to 12000 r/min, the indicator
light can be set in increments of 500 r/min. From
12000 r/min to 13500 r/min, the indicator light
can be set in increments of 200 r/min.

1. Push the “RES” button to select the desired
engine speed for activating the indicator light.
Push the “SEL” button to confirm the selected
engine speed. The control mode changes to
the deactivation point setting mode.

2.

[To set the deactivation point]

TIP

* The shift timing indicator light deactivation
point can be set between 7000 r/min and
13500 r/min. From 7000 r/min to 12000 r/min,
the indicator light can be set in increments of
500 r/min. From 12000 r/min to 13500 r/min,
the indicator light can be set in increments of
200 r/min.

* Be sure to set the deactivation point to a higher
engine speed than for the activation point, oth-
erwise the shift timing indicator light will not
come on.

1-6

1. Push the “RES” button to select the desired
engine speed for deactivating the indicator
light.

. Push the “SEL” button to confirm the selected
engine speed. The control mode changes to
the brightness setting mode.

[To adjust the brightness]

1. Push the “RES” button to select the desired
shift indicator light brightness level.

Push the “SEL” button to confirm the selected
brightness level. The display exits the shift
timing light control mode and returns to the
standard multi-function display mode.

2.

Self-diagnosis device

1. Engine trouble warning light “,=”
2. Fault code display

This model is equipped with a self-diagnosis de-
vice for various electrical circuits.

If a problem is detected in any of those circuits,

the engine trouble warning light will come on and
the display will indicate a fault code.

If the display indicates any fault codes, note the
code number, and then check the fuel injection

system. Refer to “FUEL INJECTION SYSTEM”

on page 8-33.

ECA20360

NOTICE

If the display indicates a fault code, the vehi-
cle should be checked as soon as possible
in order to avoid engine damage.




IMPORTANT INFORMATION

EAS20009

IMPORTANT INFORMATION

EAS30006

PREPARATION FOR REMOVAL AND

DISASSEMBLY

1. Before removal and disassembly, remove all
dirt, mud, dust and foreign material.

2. Use only the proper tools and cleaning equip-
ment.

Refer to “SPECIAL TOOLS” on page 1-15.

. When disassembling, always keep mated
parts together. This includes gears, cylinders,
pistons and other parts that have been “mat-
ed” through normal wear. Mated parts must
always be reused or replaced as an assem-
bly.

4. During disassembly, clean all of the parts and
place them in trays in the order of disassem-
bly. This will speed up assembly and allow for
the correct installation of all parts.

5. Keep all parts away from any source of fire.

EAS30007

REPLACEMENT PARTS

Use only genuine Yamaha parts for all replace-
ments. Use oil and grease recommended by
Yamabha for all lubrication jobs. Other brands
may be similar in function and appearance, but
inferior in quality.

EAS30008

GASKETS, OIL SEALS AND O-RINGS

1. When overhauling the engine, replace all
gaskets, seals and O-rings. All gasket surfac-
es, oil seal lips and O-rings must be cleaned.

. During reassembly, properly oil all mating
parts and bearings and lubricate the oil seal
lips with grease.

Oil

Lip
Spring
Grease

Eal A

EAS30009

LOCK WASHERS/PLATES AND COTTER
PINS

After removal, replace all lock washers/plates
“1” and cotter pins. After the bolt or nut has been
tightened to specification, bend the lock tabs
along a flat of the bolt or nut.




IMPORTANT INFORMATION

EAS30010

BEARINGS AND OIL SEALS

Install bearings “1” and oil seals “2” so that the
manufacturer marks or numbers are visible.
When installing oil seals, lubricate the oil seal
lips with a light coat of lithium-soap-based
grease. Qil bearings liberally when installing, if
appropriate.

ECA13300

NOTICE

Do not spin the bearing with compressed air
because this will damage the bearing surfac-
es.

EAS30011

CIRCLIPS

Before reassembly, check all circlips carefully
and replace damaged or distorted circlips. Al-
ways replace piston pin clips after one use.
When installing a circlip “1”, make sure the
sharp-edged corner “2” is positioned opposite
the thrust “3” that the circlip receives.

=
L

1

2

Y

1-8

EAS30012

RUBBER PARTS

Check rubber parts for deterioration during in-
spection. Some of the rubber parts are sensitive
to gasoline, flammable oil, grease, etc. Do not al-
low any items other than the specified one to
contact the parts.



BASIC SERVICE INFORMATION

EAS20010

BASIC SERVICE INFORMATION

EAS30013

QUICK FASTENERS

Rivet type
1. Remove:
* Quick fastener

TIP

To remove the quick fastener, push its pin with a
screwdriver, then pull the fastener out.

2%
i

2. Install:
* Quick fastener

TIP

To install the quick fastener, push its pin so that
it protrudes from the fastener head, then insert
the fastener into the part to be secured and push
the pin in with a screwdriver. Make sure that the
pin is flush with the fastener’s head.

% . H(- S =

e

Screw type
1. Remove:
* Quick fastener

TIP

To remove the quick fastener, loosen the screw
with a screwdriver, then pull the fastener out.

2. Install:
¢ Quick fastener

TIP

To install the quick fastener, insert the fastener
into the part to be secured and tighten the screw.




BASIC SERVICE INFORMATION

EAS30014

ELECTRICAL SYSTEM

Electrical parts handling

ECA16600

NOTICE

Never disconnect a battery lead while the en-
gine is running; otherwise, the electrical
components could be damaged.

ECA16751

NOTICE

When disconnecting the battery leads from
the battery, be sure to disconnect the nega-
tive battery lead first, then the positive bat-
tery lead. If the positive battery lead is
disconnected first and a tool or similar item
contacts the vehicle, a spark could be gener-
ated, which is extremely dangerous.

TIP
If a battery lead is difficult to disconnect due to
rust on the battery terminal, remove the rust us-
ing hot water.

1-10

ECA16760

NOTICE

Be sure to connect the battery leads to the
correct battery terminals. Reversing the bat-
tery lead connections could damage the
electrical components.

ECA16771

NOTICE

When connecting the battery leads to the
battery, be sure to connect the positive bat-
tery lead first, then the negative battery lead.
If the negative battery lead is connected first
and a tool or similar item contacts the vehi-
cle while the positive battery lead is being
connected, a spark could be generated,
which is extremely dangerous.

ECA16610

NOTICE

Turn the main switch to “OFF” before dis-
connecting or connecting an electrical com-
ponent.




BASIC SERVICE INFORMATION

ECA16620

NOTICE

Handle electrical components with special
care, and do not subject them to strong
shocks.

Checking the electrical system
TIP

Before checking the electrical system, make
sure that the battery voltage is at least 12 V.

ECA16630

NOTICE

Electrical components are very sensitive to
and can be damaged by static electricity.
Therefore, never touch the terminals and be
sure to keep the contacts clean.

ECA14371

NOTICE

Never insert the tester probes into the cou-
pler terminal slots. Always insert the probes
from the opposite end “a” of the coupler, tak-
ing care not to loosen or damage the leads.

TIP

When resetting the ECU by turning the main
switch to “OFF”, be sure to wait approximately 5
seconds before turning the main switch back to
“ON”.

1-11

ECA16640

NOTICE

For waterproof couplers, never insert the
tester probes directly into the coupler. When
performing any checks using a waterproof
coupler, use the specified test harness or a
suitable commercially available test har-
ness.




BASIC SERVICE INFORMATION

Checking the connections 2. Check:
Check the leads, couplers, and connectors for * Lead
e oto. * Coupler

stains, rust, moisture, etc.
1. Disconnect:

e Lead

e Coupler

¢ Connector

ECA16780

NOTICE

¢ When disconnecting a coupler, release the
coupler lock, hold both sections of the cou-
pler securely, and then disconnect the cou-
pler.

¢ There are many types of coupler locks;
therefore, be sure to check the type of cou-
pler lock before disconnecting the coupler.

¢ Connector
Moisture — Dry with an air blower.
Rust/stains — Connect and disconnect sev-
eral times.

W\

3. Check:
¢ All connections
Loose connection — Connect properly.
TIP
¢ |f the pin “1” on the terminal is flattened, bend
it up.
* After disassembling and assembling a coupler,
pull on the leads to make sure that they are in-
stalled securely.

ECA16790

NOTICE
When disconnecting a connector, do not pull )
the leads. Hold both sections of the connec- 4
tor securely, and then disconnect the con- S
nector.
1

1-12



BASIC SERVICE INFORMATION

* As a quick remedy, use a contact revitalizer
available at most part stores.

4. Connect:
e Lead
e Coupler
e Connector
TIP

* When connecting a coupler or connector, push /J
both sections of the coupler or connector to- ‘
gether until they are connected securely.

* Make sure all connections are tight.

O+ O

6. Check:
¢ Resistance

Pocket tester
90890-03112

Analog pocket tester
YU-03112-C

TIP

The resistance values shown were obtained at
the standard measuring temperature of 20 °C
(68 °F). If the measuring temperature is not 20
°C (68 °F), the specified measuring conditions
will be shown.

|:| Coolant temperature sensor re-
sistance
2521-2786 Q at 20 °C (2521-
5. Check: 2786 Q at 68 °F)
e Continuity
(with the pocket tester)

Pocket tester
90890-03112

Analog pocket tester
YU-03112-C

TIP

* If there is no continuity, clean the terminals.

* When checking the wire harness, perform
steps (1) to (4).

1-13




BASIC SERVICE INFORMATION

<

1-14



SPECIAL TOOLS

EAS20012

SPECIAL TOOLS

The following special tools are necessary for complete and accurate tune-up and assembly. Use only
the appropriate special tools as this will help prevent damage caused by the use of inappropriate tools
or improvised techniques. Special tools, part numbers or both may differ depending on the country.

When placing an order, refer to the list provided below to avoid any mistakes.

TIP

* For U.S.A. and Canada, use part number starting with “YM-”, “YU-", or “ACC-".

* For others, use part number starting with “90890-".

. Reference
Tool name/Tool No. lllustration pages
Pocket tester 1-13, 1-13,
90890-03112 8-115, 8-116,
Analog pocket tester 8-117, 8-117,
YU-03112-C 8-121, 8-122,
8-123, 8-124,
8-124, 8-125,
8-125, 8-127,
8-127, 8-128,
8-129, 8-129,
8-130
Thickness gauge 3-6, 3-6, 4-25,
90890-03180 4-34, 5-54
Feeler gauge set \\"/
YU-26900-9 \ /
_
Valve lapper 90890-04101 3-6
90890-04101
Valve lapping tool 3
YM-A8998 914?
YM-A8998
Yamaha diagnostic tool — 3-8, 3-11, 4-66,
90890-03231 4-67,7-13, 7-13,
SYAMAHA 8 36, 8'86’ 8'108

1-15



SPECIAL TOOLS

Tool name/Tool No.

lllustration

Reference
pages

Vacuum gauge
90890-03094
Vacuummate
YU-44456

90890-03094

YU-44456

3-8

Carburetor angle driver 2
90890-03173

3-9

Steering nut wrench
90890-01403

Exhaust flange nut wrench
YU-A9472

3-19, 4-85

Qil filter wrench
90890-01426
Qil filter wrench
YU-38411

3-22, 5-73

Damper rod holder
90890-01460

4-77, 4-79

T-handle

90890-01326

T-handle 3/8" drive 60 cm long
YM-01326

4-77, 4-79

Fork seal driver weight
90890-01367
Replacement hammer
YM-A9409-7

90890-01367

4-80, 4-80, 4-80

1-16



SPECIAL TOOLS

Tool name/Tool No.

lllustration

Reference
pages

Fork seal driver attachment (g41)
90890-01381

Replacement 41 mm
YM-A5142-2

4-80, 4-80

Extension
90890-04136

5-1

Compression gauge
90890-03081

Engine compression tester
YU-33223

YU-33223

5-1

Rotor holding tool

90890-01235

Universal magneto and rotor holder
YU-01235

5-1

6, 5-18

Valve spring compressor
90890-04019

Valve spring compressor
YM-04019

5-28, 5-33

Valve spring compressor attachment
90890-04108

Valve spring compressor adapter 22 mm
YM-04108

5-28, 5-33

Valve guide remover (g4.5)
90890-04116

Valve guide remover (4.5 mm)
YM-04116

5-30

Valve guide installer (g4.5)
90890-04117

Valve guide installer (4.5 mm)
YM-04117

24.5

5-30




SPECIAL TOOLS

Reference

Tool name/Tool No. lllustration pages

Valve guide reamer (g4.5) 5-30
90890-04118

Valve guide reamer (4.5 mm)
YM-04118

Piston pin puller set
90890-01304

90890-01304 X 5-36
Piston pin puller J ? o
YU-01304 Q

-

i/ .@

5-43, 5-43, 5-44,
5-45

Rotor holding tool
90890-04166
YM-04166

Flywheel puller 5-43
90890-01404
Flywheel puller

YM-01404

Yamaha bond No. 1215
90890-85505
(Three bond No.1215®)

5-45, 5-74, 5-75

Digital circuit tester 5-48, 8-126
90890-03174
Model 88 Multimeter with tachometer

YU-A1927

Universal clutch holder 5-53, 5-56
90890-04086
Universal clutch holder

YM-91042

YM-91042

1-18



SPECIAL TOOLS

. Reference
Tool name/Tool No. lllustration pages
Radiator cap tester 6-3
90890-01325
Mityvac cooling system tester kit
YU-24460-A
Radiator cap tester adapter 6-3
90890-01352 90890-01352
Pressure tester adapter
YU-33984
241 28
YU-33984
Mechanical seal installer 6-9
90890-04145 230
210
Middle driven shaft bearing driver 6-9
90890-04058
Middle drive bearing installer 40 & 50 mm
YM-04058
Pressure gauge 7-11,7-12
90890-03153
Pressure gauge
YU-03153
Fuel injector pressure adapter 7-11
90890-03210
Fuel injector pressure adapter
YU-03210
Fuel pressure adapter 7-12
90890-03176
Fuel pressure adapter
YM-03176




SPECIAL TOOLS

. Reference

Tool name/Tool No. lllustration pages
Ignition checker 8-125
90890-06754
Oppama pet—4000 spark checker
YM-34487
Test harness— lean angle sensor (6P) 8-125
90890-03209
Test harness— lean angle sensor (6P)
YU-03209

1-20



SPECIAL TOOLS

1-21



SPECIFICATIONS

GENERAL SPECIFICATIONS ... 2-1
ENGINE SPECIFICATIONS ... s 2-2
CHASSIS SPECIFICATIONS ... 2-7
ELECTRICAL SPECIFICATIONS .........ooiiiiiie e 2-10
TIGHTENING TORQUES ... 2-12
GENERAL TIGHTENING TORQUE SPECIFICATIONS............ccceeneen. 2-12
ENGINE TIGHTENING TORQUES.........c.cooe e 2-13
CHASSIS TIGHTENING TORQUES..........ooiiiieee e 2-18
LUBRICATION POINTS AND LUBRICANT TYPES .........ccooiieee 2-22
ENGINE ... e 2-22
CHASSIS ... e e 2-24
LUBRICATION SYSTEM CHART AND DIAGRAMS..............cccoviiiiien. 2-25
ENGINE OIL LUBRICATION CHART .....ooiiiieieeee e 2-25
LUBRICATION DIAGRAMS ... 2-27
COOLING SYSTEM DIAGRAMS ... 2-41

CABLE ROUTING ... s 2-43




GENERAL SPECIFICATIONS

EAS20013

GENERAL SPECIFICATIONS

Model
Model B081 (AUS,NZL)
B082 (EUR)
B083 (GBR)
B084 (RUS)
Dimensions
Overall length 2090 mm (82.3 in)
Overall width 745 mm (29.3 in)
Overall height 1035 mm (40.7 in)
Seat height 780 mm (30.7 in)
Wheelbase 1380 mm (54.3 in)

Ground clearance
Minimum turning radius

160 mm (6.30 in)
2700 mm (106.3 in)

Weight
Curb weight
Maximum load

168 kg (370 Ib)
160 kg (353 Ib)



ENGINE SPECIFICATIONS

EAS20014

ENGINE SPECIFICATIONS

Engine
Engine type
Displacement
Cylinder arrangement
Bore x stroke
Compression ratio
Compression pressure

Starting system

Liquid cooled 4—stroke, DOHC

321 cm?3

Inline 2—cylinder

68.0 x 44.1 mm (2.68 x 1.74 in)

11.2:1

1252-1612 kPa/390 r/min (12.5-16.1
kgf/cm?2/390 r/min, 178.2—229.4 psi/390 r/min)
Electric starter

Fuel
Recommended fuel

Fuel tank capacity
Fuel reserve amount

Regular unleaded gasoline (Gasohol
(E10)acceptable)

14.0 L (3.70 US gal, 3.08 Imp.gal)
3.0 L (0.79 US gal, 0.66 Imp.gal)

Engine oil
Lubrication system
Recommended brand
Type
Recommended engine oil grade

Engine oil quantity
Quantity (disassembled)
Without oil filter cartridge replacement
With oil filter cartridge replacement

Wet sump

YAMALUBE

SAE 10W-40

API service SG type or higher, JASO standard
MA

2.40L (2.54 US qt, 2.11 Imp.qt)
1.80 L (1.90 US qt, 1.58 Imp.qt)
2.10L (2.22 US qt, 1.85 Imp.qt)

Oil filter

Oil filter type Cartridge
Oil pump

Oil pump type Trochoid

Inner-rotor-to-outer-rotor-tip clearance

Limit

Outer-rotor-to-oil-pump-housing clearance

Limit

Oil-pump-housing-to-inner-and-outer-rotor
clearance

Limit

Relief valve operating pressure

0.060-0.120 mm (0.0024—0.0047 in)
0.20 mm (0.0079 in)

0.09-0.17 mm (0.0035-0.0067 in)
0.24 mm (0.0094 in)

0.05-0.10 mm (0.0020-0.0039 in)
0.170 mm (0.0067 in)
710.0 kPa (7.10 kgf/cm?, 103.0 psi)

Cooling system
Radiator (including all routes)

Coolant reservoir (up to the maximum level mark)

Radiator cap valve opening pressure

Thermostat
Valve opening temperature
Valve full open temperature
Valve lift (full open)

2-2

0.96 L (1.01 US qt, 0.84 Imp.qt)
0.25 L (0.26 US qt, 0.22 Imp.qt)
93.2-122.6 kPa (0.93-1.23 kgf/cm?, 13.5-17.8

psi)

80.5-83.5 °C (176.90-182.30 °F)
95.0 °C (203.00 °F)
3.0 mm (0.12in)



ENGINE SPECIFICATIONS

Radiator core
Width
Height
Depth

Water pump
Water pump type
Reduction ratio

145.8 mm (5.74 in)
270.0 mm (10.63 in)
24.0 mm (0.94 in)

Single suction centrifugal pump
41/23 (1.783)

Spark plug(s)
Manufacturer/model
Spark plug gap

NGK/CR8E
0.7-0.8 mm (0.028-0.031 in)

Cylinder head
Combustion chamber volume
Warpage limit

10.80-11.60 cm? (0.66—-0.71 cu.in)
0.10 mm (0.0039 in)

Camshaft
Drive system
Camshaft cap inside diameter
Camshaft journal diameter
Camshaft-journal-to-camshaft-cap clearance
Camshaft lobe dimensions
Lobe height (Intake)
Limit
Base circle diameter (Intake)
Limit
Lobe height (Exhaust)
Limit
Base circle diameter (Exhaust)
Limit
Camshaft runout limit

Chain drive (right)

22.500-22.521 mm (0.8858-0.8867 in)
22.459-22.472 mm (0.8842—0.8847 in)
0.028-0.062 mm (0.0011-0.0024 in)

32.650-32.750 mm (1.2854—1.2894 in)
32.550 mm (1.2815 in)

24.972-25.072 mm (0.9831-0.9871 in)
24.872 mm (0.9792 in)

30.750-30.850 mm (1.2106—1.2146 in)
30.650 mm (1.2067 in)

25.027-25.127 mm (0.9853-0.9893 in)
24.927 mm (0.9814 in)

0.030 mm (0.0012 in)

Valve, valve seat, valve guide
Valve clearance (cold)
Intake
Exhaust
Valve dimensions
Valve head diameter (intake)
Valve head diameter (exhaust)
Valve seat contact width (intake)
Valve seat contact width (exhaust)
Valve stem diameter (intake)
Limit
Valve stem diameter (exhaust)
Limit
Valve guide inside diameter (intake)
Limit
Valve guide inside diameter (exhaust)
Limit
Valve-stem-to-valve-guide clearance (intake)
Limit
Valve-stem-to-valve-guide clearance (exhaust)
Limit

2-3

0.11-0.18 mm (0.0043-0.0071 in)
0.21-0.30 mm (0.0083—-0.0118 in)

25.90—26.10 mm (1.0197-1.0276 in)
22.40-22.60 mm (0.8819-0.8898 in)
0.90-1.20 mm (0.0354-0.0472 in)
0.90-1.20 mm (0.0354-0.0472 in)
4.475-4.490 mm (0.1762-0.1768 in)
4.445 mm (0.1750 in)

4.460—4.475 mm (0.1756-0.1762 in)
4.430 mm (0.1744 in)

4.500-4.512 mm (0.1772—-0.1776 in)
4.550 mm (0.1791 in)

4.500-4.512 mm (0.1772-0.1776 in)
4.550 mm (0.1791 in)

0.010-0.037 mm (0.0004—-0.0015 in)
0.080 mm (0.0032 in)

0.025-0.052 mm (0.0010-0.0020 in)
0.100 mm (0.0039 in)



ENGINE SPECIFICATIONS

Valve stem runout

0.010 mm (0.0004 in)

Valve spring
Free length (intake)
Limit
Free length (exhaust)
Limit
Installed length (intake)
Installed length (exhaust)
Spring rate K1 (intake)
Spring rate K2 (intake)
Spring rate K1 (exhaust)
Spring rate K2 (exhaust)
Installed compression spring force (intake)

Installed compression spring force (exhaust)

Spring tilt (intake)

Spring tilt (exhaust)
Winding direction (intake)
Winding direction (exhaust)

38.21 mm (1.50 in)

36.30 mm (1.43 in)

38.21 mm (1.50 in)

36.30 mm (1.43in)

32.00 mm (1.26 in)

32.00 mm (1.26 in)

27.64 N/mm (2.82 kgf/mm, 157.82 Ibf/in)
38.73 N/mm (3.95 kgf/mm, 221.15 Ibf/in)
27.64 N/mm (2.82 kgf/mm, 157.82 Ibf/in)
38.73 N/mm (3.95 kgf/mm, 221.15 Ibf/in)
159.60-183.60 N (16.27-18.72 kgf, 35.88—
41.27 Ibf)

159.60-183.60 N (16.27-18.72 kgf, 35.88—
41.27 Ibf)

1.7 mm (0.07 in)

1.7 mm (0.07 in)

Clockwise

Clockwise

Cylinder
Bore
Taper limit
Out of round limit

68.000-68.010 mm (2.6772-2.6776 in)
0.050 mm (0.0020 in)
0.050 mm (0.0020 in)

Piston
Piston-to-cylinder clearance
Diameter
Measuring point (from piston skirt bottom)
Offset 0.25 mm
Offset direction
Piston pin bore inside diameter
Limit
Piston pin outside diameter
Limit
Piston-pin-to-piston-pin-bore clearance

0.015-0.048 mm (0.0006—0.0019 in)
67.962-67.985 mm (2.6757—2.6766 in)
7.0 mm (0.28 in)

(0.0098 in)

Intake side

15.002-15.013 mm (0.5906—0.5911 in)
15.043 mm (0.5922 in)

14.995—-15.000 mm (0.5904—-0.5906 in)
14.975 mm (0.5896 in)

0.002-0.018 mm (0.0001—-0.0007 in)

Piston ring

Top ring
Ring type
End gap (installed)
Limit
Ring side clearance
Limit

2nd ring
Ring type
End gap (installed)
Limit
Ring side clearance
Limit

2-4

Barrel

0.15-0.25 mm (0.0059—-0.0098 in)
0.50 mm (0.0197 in)

0.030-0.065 mm (0.0012—0.0026 in)
0.115 mm (0.0045 in)

Taper

0.35-0.50 mm (0.0138-0.0197 in)
0.85 mm (0.0335 in)

0.020-0.055 mm (0.0008-0.0022 in)
0.115 mm (0.0045 in)



ENGINE SPECIFICATIONS

Oil ring
End gap (installed)

0.10-0.35 mm (0.0039-0.0138 in)

Connecting rod
Oil clearance
Bearing color code

0.036-0.060 mm (0.0014—0.0024 in)
1. Blue 2. Black 3. Brown 4. Green

Crankshaft
Runout limit
Journal oil clearance
Bearing color code

0.030 mm (0.0012 in)
0.021-0.045 mm (0.0008-0.0018 in)
1.Blue 2.Black 3.Brown 4.Green 5.Yellow

Balancer

Balancer shaft journal to balancer shaft bearing

clearance 0.021-0.045 mm (0.0008—0.0018 in)
Clutch
Clutch type Wet, multiple-disc

Clutch release method
Clutch lever free play
Friction plate thickness
Wear limit

Plate quantity

Clutch plate thickness
Plate quantity
Warpage limit

Clutch spring free length
Limit

Spring quantity

Outer pull, rack and pinion pull
10.0-15.0 mm (0.39-0.59 in)
2.92-3.08 mm (0.115-0.121 in)
2.82 mm (0.111 in)

7 pcs

1.50—-1.70 mm (0.059-0.067 in)
6 pcs

0.10 mm (0.004 in)

47.81 mm (1.88in)

45.42 mm (1.79 in)

4 pcs

Transmission
Transmission type
Primary reduction ratio
Final drive
Secondary reduction ratio
Operation
Gear ratio

1st

2nd

3rd

4th

5th

6th
Main axle runout limit
Drive axle runout limit

Constant mesh 6-speed
3.043 (70/23)

Chain

3.071 (43/14)

Left foot operation

2.500 (35/14)
1.824 (31/17)
1.348 (31/23)
1.087 (25/23)
0.920 (23/25)
0.800 (24/30)

0.08 mm (0.0032 in)
0.08 mm (0.0032 in)

Shifting mechanism
Shift fork thickness

5.76-5.89 mm (0.2268-0.2319 in)

Air filter
Air filter element

2-5

Oil-coated paper element



ENGINE SPECIFICATIONS

Fuel pump

Pump type Electrical

Maximum consumption amperage 1.7 A
Fuel injector

Model/quantity 2370/2
Throttle body

Type/quantity SE 32EHDW-2B/1

ID mark 2MS2 00
Throttle position sensor

Output voltage (at idle) 0.63-0.73 V
Fuel injection sensor

Crankshaft position sensor resistance 192288 Q

Intake air pressure sensor output voltage

Intake air temperature sensor resistance
Coolant temperature sensor resistance
Coolant temperature sensor resistance

3.88-4.12V at 101.3 kPa (3.88—4.12 V at 1.01
kgf/cm?, 3.88—4.12 V at 14.7 psi)

5700-6300 Q at 0 °C (57006300 2 at 32 °F)
2513-2777 Q at 20 °C (2513-2777 Q at 68 °F)
210-221 Q at 100 °C (210221 Q at 212 °F)

Idling condition
Fuel line pressure at idling
Engine idling speed
CO% (Muffler tail pipe)
Intake vacuum

Water temperature
Throttle grip free play

2-6

220-300 kPa (2.2-3.0 kgf/cm?, 31.9-43.5 psi)
1300—-1500 r/min

0.0-2.0 %

52.0-58.0 kPa (390—-435 mmHg, 15.4—17.1
inHg)

95.0-105.0 °C (203.00—221.00 °F)

3.0-5.0 mm (0.12-0.20 in)



CHASSIS SPECIFICATIONS

EAS20015

CHASSIS SPECIFICATIONS

Chassis
Frame type Diamond
Caster angle 25.0°
Trail 95 mm (3.7 in)
Front wheel
Wheel type Cast wheel
Rim size 17M/C x MT2.75
Rim material Aluminum
Wheel travel 130 mm (5.1 in)

Radial wheel runout limit
Lateral wheel runout limit

1.0 mm (0.04 in)
0.5 mm (0.02 in)

Rear wheel

Wheel type

Rim size

Rim material

Wheel travel

Radial wheel runout limit
Lateral wheel runout limit

Cast wheel
17M/C x MT4.00
Aluminum

125 mm (4.9 in)
1.0 mm (0.04 in)
0.5 mm (0.02 in)

Front tire

Type

Size
Manufacturer/model
Wear limit (front)

Tubeless

110/70-17M/C (54H)
MICHELIN/PILOT STREET
1.6 mm (0.06 in) (EUR,RUS)
1.5 mm (0.06 in) (AUS,NZL)

Rear tire

Type

Size
Manufacturer/model
Wear limit (rear)

Tubeless

140/70-17M/C (66H)
MICHELIN/PILOT STREET
1.6 mm (0.06 in) (EUR,RUS)
1.5 mm (0.06 in) (AUS,NZL)

Tire air pressure (measured on cold tires)
Front (1 person)

Rear (1 person)

Front (2 persons)

Rear (2 persons)

200 kPa (2.00 kgf/cm?, 29 psi
250 kPa (2.50 kgf/cm?, 36 psi
200 kPa (2.00 kgf/cmz, 29 psi
250 kPa (2.50 kgf/cm?, 36 psi

~— — — —

Front brake

Type
Operation
Front disc brake
Disc outside diameter x thickness
Brake disc thickness limit
Brake disc runout limit (as measured on wheel)
Brake pad lining thickness (inner)
Limit

2-7

Single disc brake
Right hand operation

298.0 x 4.5 mm (11.73x 0.18 in)
4.0 mm (0.16in)

0.15 mm (0.0059 in)

5.3 mm (0.21 in)

0.8 mm (0.03 in)



CHASSIS SPECIFICATIONS

Brake pad lining thickness (outer)
Limit

Master cylinder inside diameter
Caliper cylinder inside diameter
Caliper cylinder inside diameter

5.3 mm (0.21 in)
0.8 mm (0.03 in)
11.00 mm (0.43 in)
26.99 mm (1.06 in)
26.99 mm (1.06 in)

Specified brake fluid DOT 4
Rear brake
Type Single disc brake
Operation Right foot operation

Rear disc brake
Disc outside diameter x thickness
Brake disc thickness limit

Brake disc runout limit (as measured on wheel)

Brake pad lining thickness (inner)
Limit

Brake pad lining thickness (outer)
Limit

Master cylinder inside diameter
Caliper cylinder inside diameter

220.0 x 4.5 mm (8.66 x 0.18 in)
4.0 mm (0.16in)

0.15 mm (0.0059 in)

7.7 mm (0.30 in)

0.8 mm (0.03 in)

7.7 mm (0.30 in)

0.8 mm (0.03 in)

12.7 mm (0.50 in)

33.34 mm (1.31 in)

Specified brake fluid DOT 4
Steering
Center to lock angle (left) 34.0°
Center to lock angle (right) 34.0°

Front suspension
Type
Spring/shock absorber type
Front fork travel
Fork spring free length
Limit
Collar length
Spring rate K1
Spring stroke K1
Inner tube outer diameter
Inner tube bending limit
Recommended oil
Quantity
Level

Telescopic fork

Coil spring/oil damper

130.0 mm (5.12 in)

297.8 mm (11.72 in)

294.4 mm (11.59 in)

229.0 mm (9.02 in)

6.45 N/mm (0.66 kgf/mm, 36.83 Ibf/in)
0.0-130.0 mm (0.00-5.12 in)

41.0 mm (1.61 in)

0.2 mm (0.01 in)

Fork oil 10W or equivalent

487.0 cm?3 (16.47 US oz, 17.18 Imp.02)
121.0 mm (4.76 in)

Rear suspension
Type
Spring/shock absorber type

Rear shock absorber assembly travel

Spring installed length

Spring rate K1

Spring stroke K1

Spring preload adjusting positions
Minimum
Standard
Maximum

2-8

Swingarm

Coil spring/oil damper

45.0 mm (1.77 in)

157.0 mm (6.18 in)

161.60 N/mm (16.48 kgf/mm, 922.74 |bf/in)
0.0-45.0 mm (0.0-1.77 in)

1
3
7



CHASSIS SPECIFICATIONS

Drive chain
Size/manufacturer 520VF/DAIDO
Number of links 112
15-link length limit 239.3 mm (9.42in)
Drive chain slack 35.0-45.0 mm (1.38-1.77 in)
Drive chain slack (fully extension of rear
suspension) 40.0-50.0 mm (1.57-1.97 in)

2-9



ELECTRICAL SPECIFICATIONS

EAS20016

ELECTRICAL SPECIFICATIONS

Voltage

System voltage 12V
Ignition system

Ignition system TClI

Ignition timing (B.T.D.C.)

5.0 °/1400 r/min

Engine control unit
Model/manufacturer

TBDFRO/DENSO

Ignition coil
Minimum ignition spark gap

6.0 mm (0.24 in)

Primary coil resistance 2.16-2.64 Q

Secondary coil resistance 8.64-12.96 kQ
Lean angle sensor output voltage

Less than 45° 0.4-14V

More than 45° 3.7-44V

AC magneto
Standard output
Stator coil resistance

14.0 V, 298 W at 5000 r/min
0.216-0.324 Q (W-W)

Rectifier/regulator
Regulator type

Semi conductor-short circuit

Regulated voltage (DC) 14.1-149V
Rectifier capacity 35.0A
Battery
Model GTZ8V
Voltage, capacity 12V, 7.0 Ah
Specific gravity 1.350
Manufacturer GS
Ten hour rate charging current 0.70 A
Headlight
Bulb type Halogen bulb
Bulb voltage, wattage x quantity
Headlight 12V, 60.0 W/55.0 W x 1
Auxiliary light LED
Brake/tail light LED
Front turn signal light 12V,10.0 W x 2
Rear turn signal light 12V, 10.0 W x 2
License plate light 12V,5.0 W x 1
Meter lighting LED
Indicator light
Neutral indicator light LED
Turn signal indicator light LED

2-10



ELECTRICAL SPECIFICATIONS

Oil pressure warning light LED
High beam indicator light LED
Engine trouble warning light LED
Shift timing indicator light LED
ABS warning light LED
Starter motor
Power output 0.40 KW
Armature coil resistance 0.0630-0.0770 Q
Brush overall length 7.0 mm (0.28 in)
Limit 3.00 mm (0.12in)
Brush spring force 6.08-9.12 N (620—930 gf, 21.89-32.83 02)
Mica undercut (depth) 1.50 mm (0.06 in)
Starter relay
Amperage 150.0 A
Horn
Horn type Plane
Quantity 1

Turn signal relay
Built-in, self-canceling device No

Fuel sender unit

Sender unit resistance (full) 10.0-14.0 Q

Sender unit resistance (empty) 267.0-273.0 Q
Fuse

Main fuse 30.0A

Headlight fuse 15.0 A

Signaling system fuse 75A

Ignition fuse 15.0 A

Radiator fan motor fuse 75A

ABS motor fuse 30.0A

ABS solenoid fuse 15.0A

ABS control unit fuse 75A

Backup fuse 75A

Spare fuse 30.0A

Spare fuse 15.0 A

Spare fuse 75A

2-11



TIGHTENING TORQUES

EAS20017

TIGHTENING TORQUES

EAS30015

GENERAL TIGHTENING TORQUE

SPECIFICATIONS

This chart specifies tightening torques for stan-
dard fasteners with a standard ISO thread pitch.
Tightening torque specifications for special com-
ponents or assemblies are provided for each
chapter of this manual. To avoid warpage, tight-
en multi-fastener assemblies in a crisscross pat-
tern and progressive stages until the specified
tightening torque is reached. Unless otherwise
specified, tightening torque specifications re-
quire clean, dry threads. Components should be
at room temperature.

A. Distance between flats
B. Outside thread diameter

General tightening torques

A (nut) | B (bolt)

Nm m-kgf ft-1bf
10 mm 6 mm 6 0.6 4.3
12 mm 8 mm 15 1.5 11
14 mm | 10 mm 30 3.0 22
17 mm | 12 mm 55 5.5 40
199mm | 14 mm 85 8.5 61
22mm | 16 mm 130 13.0 94

2-12



TIGHTENING TORQUES

EAS30016

ENGINE TIGHTENING TORQUES

Item T';s:d Q’'ty Tightening torque Remarks
Air filter case joint clamp screw M5 2 2.5 Nm (0.25 m-kgf, 1.8 ft-Ibf)
Air filter case bolt M6 2 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Air filter case side cover screw (left) M5 3 2.5 Nm (0.25 m-kgf, 1.8 ft-Ibf)
Air filter case side cover screw (right) M5 8 1.3 Nm (0.13 m-kgf, 0.94 ft.1bf)
Spark plug M10 2 13 Nm (1.3 m-kgdf, 9.4 ft-Ibf)
Flap stay bolt M6 2 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
O, sensor M12 1 25 Nm (2.5 m-kgf, 18 ft-Ibf)
Muffler protector (outer) M6 1 8 Nm (0.8 m-kgf, 5.8 ft-Ibf) -
Muffler protector (inner) M6 2 8 Nm (0.8 m-kgf, 5.8 ft-Ibf) -
Exhaust pipe protector bracket bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf) -
Exhaust pipe nut M8 4 15 Nm (1.5 m-kgf, 11 ft-Ibf)
Exhaust pipe bolt M8 1 20 Nm (2.0 m-kgdf, 14 ft-Ibf)
Muffler assembly bolt M8 1 20 Nm (2.0 m-kgf, 14 ft-Ibf)
Exhaust pipe joint bolt M8 1 20 Nm (2.0 m-kgf, 14 ft-Ibf)
Exhaust pipe protector bolt M6 3 8 Nm (0.8 m-kdf, 5.8 ft:Ibf) -
Engine ground lead bolt M6 1 10 Nm (1.0 m-kgdf, 7.2 ft-Ibf)
Camshaft cap bolt M6 12 10 Nm (1.0 m-kgf, 7.2 ft-Ibf) —iE)
Camshaft sprocket bolt M7 4 20 Nm (2.0 m-kgdf, 14 ft-Ibf)
Timing chain tensioner bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Timing chain tensioner cap bolt M6 1 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Timing mark accessing bolt M8 1 10 Nm (1.0 m-kgdf, 7.2 ft-Ibf)
Crankshaft end cover M32 1 2.0 Nm (0.20 m-kgf, 1.4 ft-Ibf)
Cylinder head cover bolt M6 4 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Coolant temperature sensor M10 1 15 Nm (1.5 m-kgf, 11 ft-Ibf)
dor g cpein bolt (right side ofeylin | - g | 4 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Engine oil check bolt M8 1 15 Nm (1.5 m-kgf, 11 ft-Ibf)
Cylinder head bolt M10 6 See TIP. . O
Cylinder head bolt M6 2 See TIP.
Starter clutch bolt M6 3 14 Nm (1.4 m-kgf, 10 ft-Ibf) -
Generator rotor bolt M10 1 60 Nm (6.0 m-kgf, 43 ft-Ibf) 0
Generator cover bolt M6 9 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Stator coil bolt M6 3 10 Nm (1.0 m-kgf, 7.2 ft-Ibf) -
Crankshaft position sensor bolt M5 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf) -
Starter motor lead screw M5 1 3.5 Nm (0.35 m-kgf, 2.5 ft-Ibf)
Starter motor bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Starter motor front cover bolt M4 2 3.5 Nm (0.35 m-kgf, 2.5 ft-Ibf)
Brush holder screw M4 2 1.5 Nm (0.15 m-kgf, 1.1 ft-Ibf)
Clutch boss nut M18 1 100 Nm (10 m-kgf, 72 ft-Ibf) —iE)

2-13



TIGHTENING TORQUES

Thread

ltem size Q’'ty Tightening torque Remarks

Clutch spring bolt M6 4 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Clutch cover bolt M6 7 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Clutch cable holder bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-1bf) -
Shift shaft spring stopper M8 1 22 Nm (2.2 m-kgf, 16 ft-Ibf) -
Oil pump cover screw M4 1 2.0 Nm (0.20 m-kgf, 1.4 ft-Ibf)
Oil pump bolt M6 4 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Qil pan bolt M6 11 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Engine oil drain bolt M12 1 20 Nm (2.0 m-kgdf, 14 ft-Ibf)
Crankcase bolt M8 See TIP. —iE)
Crankcase bolt M8 See TIP. —iE)
Crankcase bolt M6 14 See TIP. —iE)
'lla':)rlr:;ng chain guide bolt (intake side M6 5 10 Nm (1.0 m-kgf, 7.2 ft-Iof) q
'tI)'iming chain guide bolt (lower side M6 5 10 Nm (1.0 m-kgf, 7.2 ft-Iof) q

olt)
Primary drive gear bolt M10 1 60 Nm (6.0 m-kgf, 43 ft-1bf) . O
Oil pressure switch PT 1/8 1 15 Nm (1.5 m-kgf, 11 ft-1bf) -
Oil pressure switch lead bolt M4 1 1.8 Nm (0.18 m-kgf, 1.3 ft-Ibf)
Gear position switch screw M5 2 3.5 Nm (0.35 m-kgf, 2.5 ft-Ibf) -
QOil filter cartridge M20 1 17 Nm (1.7 m-kgf, 12 ft-Ibf)
Oil filter cartridge union bolt M20 1 70 Nm (7.0 m-kgf, 51 ft-1bf) —iE)
Crankcase breather cover bolt M6 8 10 Nm (1.0 m-kgdf, 7.2 ft-Ibf)
Connecting rod nut M6 4 See TIP. —aiw)
Balancer driven gear bolt M8 1 35 Nm (3.5 m-kgf, 25 ft-Ibf) —iE)
Shift fork guide bar retainer bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf) -
Shift drum segment screw M6 1 12 Nm (1.2 m-kgf, 8.7 ft-Ibf) -
Radiator cap screw M3 1 1.5 Nm (0.15 m-kgf, 1.1 ft-Ibf)
Radiator side cover bolt M6 4 9 Nm (0.9 m-kgdf, 6.5 ft-Ibf)
Radiator cover bolt M6 5 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Radiator side cover bracket screw M5 2 1.8 Nm (0.18 m-kgf, 1.3 ft-Ibf)
Radiator bolt M6 2 9 Nm (0.9 m-kgf, 6.5 ft-Ibf)
Radiator fan cover bolt M6 3 8 Nm (0.8 m-kgf, 5.8 ft-Ibf)
Coolant reservoir cover bolt M5 2 1.5 Nm (0.15 m-kgf, 1.1 ft-Ibf)
Coolant reservoir bolt M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Radiator outlet hose clamp screw M5 1 2.0 Nm (0.20 m-kgf, 1.4 ft-Ibf)
Radiator inlet hose clamp screw M5 1 2.0 Nm (0.20 m-kgf, 1.4 ft-Ibf)
Thermostat cover bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Water pump housing bolt M6 3 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Coolant drain bolt M6 1 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Impeller shaft retaining plate bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf) -
Throttle body joint bolt M6 3 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)

2-14



TIGHTENING TORQUES

ltem Tg;'s:d Q’'ty Tightening torque Remarks
ISC (Idle Speed Control) unit plate M6 1 5 Nm (0.5 m-kgf, 3.6 ft-Ibf)
screw
Fuel rail bolt M5 2 3.5 Nm (0.35 m-kgf, 2.5 ft-Ibf)
Throttle body joint clamp screw M5 2 2.5 Nm (0.25 m-kgf, 1.8 ft-Ibf)
Reed valve cover bolt M6 2 10 Nm (1.0 m-kgdf, 7.2 ft-Ibf)
TIP

Cylinder head bolt
Tighten the cylinder head bolts “1”—“8” in the proper tightening sequence as follows:

1.

Lubricate the cylinder head bolts “1"—“6” threads and mating surface with molybdenum disulfide
grease.

2. Tighten the cylinder head bolts “1”—“6” to 10 Nm (1.0 m-kgf, 7.2 ft-1bf).
3.
4. Loosen and retighten each cylinder head bolt “1”—“6” with the following steps (after loosening a bolt,

Tighten the cylinder head bolts “1”—“6” to 30 Nm (3.0 m-kgf, 22 ft-Ibf).

retighten it before loosening the next bolt).

* Loosen the cylinder head bolt.

* Tighten the cylinder head bolt to 12 Nm (1.2 m-kgf, 8.7 ft-Ibf).

* Tighten the cylinder head bolt to reach the specified angle 115-125°.

. Tighten the cylinder head bolts “7” and “8” to 10 Nm (1.0 m-kgf, 7.2 ft-Ibf).

TIP

Crankcase bolt
Tighten the crankcase bolts “1”’—21” in the proper tightening sequence as follows:

1.
2.

3.
4.

Lubricate the crankcase bolts “1”-“15” and “17"—“21” threads, mating surfaces with the engine oil.

Lubricate the mating surface of the bolt “16” with engine oil and apply Yamaha bond No. 1215 to the
bolt threads.

Tighten the crankcase bolts “1”—6” to 20 Nm (2.0 m-kgf, 14 ft-Ibf).

Loosen and retighten the crankcase bolts “1"—“6” to 24 Nm (2.4 m-kgf, 17 ft-Ibf) in the proper tight-
ening sequence (after loosening a bolt, retighten it before loosening the next bolt).

2-15



TIGHTENING TORQUES

o o

Tighten the crankcase bolts “7”—8” to 20 Nm (2.0 m-kgf, 14 ft-Ibf).

. Loosen and retighten the crankcase bolts “7”—“8” to 26 Nm (2.6 m-kgf, 19 ft-Ibf) in the proper tight-
ening sequence (after loosening a bolt, retighten it before loosening the next bolt).

. Tighten the crankcase bolts “9°—21” to 10 Nm (1.0 m-kgf, 7.2 ft-Ibf) in the proper tightening se-

quence.

x6 x2

2-16



TIGHTENING TORQUES

19>0

A. Lower crankcase
B. Upper crankcase

TIP
Connecting rod bolt

1. Lubricate the connecting rod bolts threads and connecting rod nuts mating surface with molybde-
num disulfide oil.

2. Tighten the connecting rod bolts to 15 Nm (1.5 m-kgf, 11 ft-Ibf), and then tighten them further to reach
the specified angle 145-155°.

2-17



TIGHTENING TORQUES

EAS30017

CHASSIS TIGHTENING TORQUES

Item T';s:d Q’'ty Tightening torque Remarks
Sgg')”e mounting nut (rear upper M10 | 1 68 Nm (6.8 m-kgf, 49 ft.Ibf)
Sidestand bracket bolt M10 2 66 Nm (6.6 m-kgf, 48 ft-Ibf)
Sagy'® mounting nt (rearfower M10 | 1 68 Nm (6.8 m-kgf, 49 ftIbf)
Eigg)ne mounting bolt (right front M10 y 68 Nm (6.8 m-kgf, 49 ft.Ibf)
Engine mounting bolt (left front side) | M10 1 68 Nm (6.8 m-kgf, 49 ft-1bf)
Engine bracket bolt (right) M10 2 68 Nm (6.8 m-kgf, 49 ft-1bf)
Engine bracket bolt (left) M10 2 68 Nm (6.8 m-kgf, 49 ft-1bf)
Eigg')”e mounting bolt (right upper M10 | 1 68 Nm (6.8 m-kgf, 49 ft.Ibf)
Eigg')”e mounting bolt (left upper M10 | 1 68 Nm (6.8 m-kgf, 49 ft.Ibf)
Rider seat bolt M6 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Center cover screw M5 2 1.8 Nm (0.18 m-kgf, 1.3 ft-Ibf)
Passenger seat bracket nut M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Passenger seat band nut M6 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Side panel bolt M5 4 1.8 Nm (0.18 m-kgf, 1.3 ft-Ibf)
Side panel screw M5 4 1.8 Nm (0.18 m-kgdf, 1.3 ft-Ibf)
Grab bar bracket bolt M8 4 21 Nm (2.1 m-kgf, 15 ft-Ibf)
Grab bar bolt M8 4 21 Nm (2.1 m-kgf, 15 ft-Ibf)
Upper tail panel screw M5 2 1.8 Nm (0.18 m-kgdf, 1.3 ft-Ibf)
Rear side cowling bolt M6 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Seat lock nut M5 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Rear side cowling screw M5 5 1.8 Nm (0.18 m-kgdf, 1.3 ft-Ibf)
Seat lock key cylinder screw M5 2 1.8 Nm (0.18 m-kgf, 1.3 ft-Ibf)
Lean angle sensor screw M4 2 1.0 Nm (0.10 m-kgf, 0.72 ft-Ibf)
Rectifier/regulator bolt M6 2 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Air scoop bolt M6 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Fuel tank cover bolt (rear side) M5 4 5 Nm (0.5 m-kgdf, 3.6 ft-Ibf)
Fuel tank cover bolt (front side) M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Fuel tank cover screw M5 6 1.8 Nm (0.18 m-kgf, 1.3 ft-Ibf)
Fuel tank side cover screw M5 4 1.8 Nm (0.18 m-kgf, 1.3 ft-Ibf)
Bottom cowling bolt M6 4 4.5 Nm (0.45 m-kgf, 3.3 ft-Ibf)
sBigt(;())m cowling bracket bolt (rear M6 1 7 Nm (0.7 m-kgf, 5.1 ftIbf)
Rearview mirror locknut M10 2 17 Nm (1.7 m-kgf, 12 ft-Ibf)
Headlight top cover bolt M6 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Meter assembly bracket bolt M6 3 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Meter assembly screw M5 3 1.3 Nm (0.13 m-kgf, 0.94 ft-Ibf)
Meter support bolt M6 2 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)

2-18




TIGHTENING TORQUES

Thread

ltem size Q’'ty Tightening torque Remarks
Headlight assembly bolt M6 2 7 Nm (0.7 m-kdf, 5.1 ft-Ibf)
Headlight side cover bolt (upper) M6 2 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Headlight side cover bolt (lower) M6 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Headlight bracket screw M5 2 1.5 Nm (0.15 m-kgf, 1.1 ft-Ibf)
Front brake hose holder bolt M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Front brake caliper bolt M10 2 35 Nm (3.5 m-kgf, 25 ft-1bf)
Front wheel axle nut M14 1 52 Nm (5.2 m-kgf, 38 ft-Ibf) =S
Front brake disc bolt M8 5 23 Nm (2.3 m-kgf, 17 ft-Ibf) -
Front wheel sensor rotor bolt M5 3 8 Nm (0.8 m-kgf, 5.8 ft-Ibf) -
Front wheel sensor bolt M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf) -
Rear brake caliper bolt M8 1 23 Nm (2.3 m-kgf, 17 ft-Ibf)
Drive chain puller locknut M8 2 16 Nm (1.6 m-kgf, 12 ft-Ibf)
Drive chain puller adjusting nut M8 2 1.5 Nm (0.15 m-kgf, 1.1 ft-Ibf)
Rear wheel axle nut M16 1 57 Nm (5.7 m-kgf, 41 ft-1bf) e
Rear brake caliper bolt M12 1 31 Nm (3.1 m-kgf, 22 ft-1bf)
Rear wheel sprocket nut M10 6 68 Nm (6.8 m-kgf, 49 ft-1bf)
Rear wheel sprocket stud bolt M10 6 27 Nm (2.7 m-kgf, 20 ft-Ibf) -
Rear brake disc bolt M8 3 23 Nm (2.3 m-kgf, 17 ft-Ibf) -
Rear wheel sensor rotor bolt M5 3 8 Nm (0.8 m-kgf, 5.8 ft-Ibf) -
Rear wheel sensor bolt M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf) -
Brake caliper bleed screw M7 2 6 Nm (0.6 m-kgf, 4.3 ft-Ibf)
Front brake master cylinder reservoir
cap screw M4 2 1.5 Nm (0.15 m-kgf, 1.1 ft-Ibf)
Front brake lever pivot bolt M6 1 6 Nm (0.6 m-kdf, 4.3 ft-Ibf)
Front brake lever pivot nut M6 1 6 Nm (0.6 m-kgf, 4.3 ft-Ibf)
Front brake light switch screw M4 1 1.1 Nm (0.11 m-kgf, 0.80 ft-Ibf) -
Front brake hose union bolt (master
cylinder side) M10 1 29 Nm (2.9 m-kgf, 21 ft-Ibf)
Front brake hose union bolt (brake
caliper side) M10 1 29 Nm (2.9 m-kgf, 21 ft-1bf)
Front brake hose union bolt (hydrau-
lic unit side) M10 2 29 Nm (2.9 m-kgf, 21 ft-Ibf)
Egl)tnt brake master cylinder holder M6 5 10 Nm (1.0 m-kgf, 7.2 ft-Iof)
Brake hose joint bolt M6 4 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Front brake hose union bolt (brake
hose joint side) M10 2 29 Nm (2.9 m-kgf, 21 ft-Ibf)
Rear brake fluid reservoir holder bolt M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Rear brake hose union bolt (master
cylinder side) M10 1 29 Nm (2.9 m-kgf, 21 ft-1bf)
Rear brake hose union bolt (brake M10 1 29 Nm (2.9 m-kgf, 21 ft-Ibf)

caliper side)

2-19



TIGHTENING TORQUES

ltem Tg;'s:d Q'ty Tightening torque Remarks

“Rceﬁgi?rs"’;gg)hose union bolt (hydrau- | 40 | 29 Nm (2.9 m-kgf, 21 ftIbf)

Rear brake light switch bracket bolt M6 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)

Footrest assembly bolt M8 4 30 Nm (3.0 m-kgf, 22 ft-1bf)

Rear brake master cylinder bolt M8 2 23 Nm (2.3 m-kgf, 17 ft-Ibf)

Rear brake pedal bolt M10 1 30 Nm (3.0 m-kgf, 22 ft-Ibf) -
Rear brake hose guide bolt M6 1 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)

Rear brake pedal adjusting locknut M8 2 17 Nm (1.7 m-kgf, 12 ft-Ibf)

Grip end bolt M6 2 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)

Handlebar switch screw (right) M5 2 1.5 Nm (0.15 m-kgf, 1.1 ft-Ibf)
Egrrostité‘z)cab'e guide screw (handle- | 5 | 2.5 Nm (0.25 m-kgf, 1.8 ft-Ibf)

Throttle cable locknut M6 1 4.3 Nm (0.43 m-kgf, 3.1 ft-Ibf)

Throttle cable guide bolt M5 2 4.5 Nm (0.45 m-kgf, 3.3 ft-Ibf)

Throttle cable holder bolt M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)

Upper handlebar holder bolt M8 4 28 Nm (2.8 m-kgf, 20 ft-Ibf)

Lower handlebar holder nut M10 2 32 Nm (3.2 m-kgf, 23 ft-Ibf)

Handlebar switch screw (left) M5 2 1.5 Nm (0.15 m-kgf, 1.1 ft-Ibf)

Clutch lever pivot nut M6 1 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)

Clutch cable locknut M8 1 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)

Clutch lever holder pinch bolt M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)

Clutch switch screw M3 1 0.6 Nm (0.06 m-kgf, 0.43 ft-Ibf) -
Front fender bolt (front) M6 2 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)

Front fender bolt (rear) M6 1 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)

Lower bracket pinch bolt M10 2 30 Nm (3.0 m-kgf, 22 ft-1bf)

Upper bracket pinch bolt M8 2 21 Nm (2.1 m-kgf, 15 ft-Ibf)

Front fork cap bolt M38 2 23 Nm (2.3 m-kgf, 17 ft-Ibf)

Front fork damper rod bolt M10 2 30 Nm (3.0 m-kgf, 22 ft-1bf) -
Horn bolt M8 1 16 Nm (1.6 m-kgf, 12 ft-Ibf)

Horn bracket bolt M6 2 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)

Headlight upper bracket bolt M6 2 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)

Steering stem bolt M14 1 95 Nm (9.5 m-kgdf, 69 ft-1bf)

{-oor‘(’qvj;)””g nut (initial tightening M24 | 1 48 Nm (4.8 m-Kgf, 35 ft.Ibf)

{'oor‘(’q”jg)””g nut (final tightening M24 | A 18 Nm (1.8 m-kgf, 13 ft-Ibf)

Mudguard bolt M5 2 1.8 Nm (0.18 m-kgf, 1.3 ft-Ibf)

Z‘fﬁgfg%ﬂ‘) absorber assembly bolt | 145 | 58 Nm (5.8 m-kgf, 42 ftIbf)

oy oorper assemblyntt - gz | 58 Nm (5.8 m-kgf, 42 ftIbf)

Drive chain guard bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)

Pivot shaft nut M16 1 115 Nm (11.5 m-kgf, 83 ft-Ibf)

2-20



TIGHTENING TORQUES

Item Tg;'s:d Q’'ty Tightening torque Remarks
Drive sprocket cover bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-1bf)
Drive sprocket nut M20 1 75 Nm (7.5 m-kgf, 54 ft-Ibf) -
Shift arm pinch bolt M6 1 14 Nm (1.4 m-kgf, 10 ft-Ibf)
Shift rod locknut (shift arm side) M6 1 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)
Shift rod locknut (shift pedal side) M6 | 1 7 Nm (0.7 m-kgf, 5.1 ftIbf) Left-nand
Shift pedal bolt M10 1 30 Nm (3.0 m-kgf, 22 ft-Ibf)
Footrest plate bolt M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Fuel pump bolt M5 6 4.0 Nm (0.40 m-kgf, 2.9 ft-Ibf)
Rear fuel tank bracket bolt (fuel tank) M6 2 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Rear fuel tank bracket bolt (frame) M8 2 12 Nm (1.2 m-kgf, 8.7 ft-Ibf)
gr?E; fuel tank bracket bolt (fuel M6 > 10 Nm (1.0 m-kgf, 7.2 ft-Ibf)
Front fuel tank bracket bolt (frame) M6 2 12 Nm (1.2 m-kgf, 8.7 ft-Ibf)
Sidestand nut M10 1 34 Nm (3.4 m-kgf, 25 ft-Ibf) -
Passenger footrest assembly bolt M8 4 28 Nm (2.8 m-kgf, 20 ft-1bf)
Rear fender bolt M6 4 9 Nm (0.9 m-kdf, 6.5 ft-Ibf)
Taillight unit assembly bolt M6 2 3.3 Nm (0.33 m-kgf, 2.4 ft-Ibf)
Hydraulic unit bolt M6 3 7 Nm (0.7 m-kgf, 5.1 ft-Ibf)
Hydraulic unit bolt bracket bolt M6 3 7 Nm (0.7 m-kgdf, 5.1 ft-Ibf)

2-21



LUBRICATION POINTS AND LUBRICANT TYPES

EAS20018

LUBRICATION POINTS AND LUBRICANT TYPES

EAS30018

ENGINE
Lubrication point Lubricant
Bearings —iE)
O-rings =SB
Oil seal lips =S
Cylinder head bolt seats, cylinder head bolt threads and washers O ¢
Crankshaft big ends —iE)
Connecting rod bolts —iw)
Generator rotor bolt thread and washer a0 ¢
Crankshaft journals —iE)
Balancer gear and damper —iE)
Balancer shaft journals —iE)
Cylinder inner surface, piston, ring grooves, and piston rings —iE)
Piston pins —iE)
Camshaft lobes —i()
Camshaft journals —ai()
Valve stems (intake and exhaust) = O
Valve stem ends (intake and exhaust) —aiw)
Valve lifter surfaces —iE)
Valve stem seals —iE)
Timing chain tensioner outer surface —iE)
Oil pump rotors (inner and outer) —iE)
Oil pump shaft —iE)
Qil filter cartridge union bolt —iE)
Oil strainer seal —u(E)] or =L
Oil pump idle gear shaft —iE)
Oil pump idle gear inner and thrust surfaces —ai(w)
Starter clutch idle gear thrust surfaces —iE)
Starter clutch rollers and starter clutch gear boss —iE)
Starter clutch idle gear shaft —iE)
Primary drive gear bolt threads and washer —aiw)
Primary driven gear inner surface —iE)
Crankcase cover and clutch pull rod =S
Oil pump drive gear inner surface and washer —iE)
Clutch boss nut and conical washer —iE)
Clutch housing thrust washer —iE)
Transmission gears (wheel and pinion) and collar —ai)
Transmission gears inner surface (shift fork contact parts) —aiw)

2-22



LUBRICATION POINTS AND LUBRICANT TYPES

Lubrication point Lubricant
Shift fork and transmission gear contact surface —i()
Shift drum assembly —iE)
Shift forks and shift fork guide bars —iE)
Shift shaft moving surface —iE)
Shift shaft washer —iE)

2-23



LUBRICATION POINTS AND LUBRICANT TYPES

EAS30019

CHASSIS

Lubrication point Lubricant

Steering bearings and bearing races (upper and lower)

Throttle grip inner surface and throttle cable end

Brake lever pivotting point and metal-to-metal moving parts

Clutch lever pivotting point and metal-to-metal moving parts

Clutch cable end

Swingarm pivot shaft spacer

Swingarm pivot shaft bearings

Swingarm dust cover lips

Sidestand pivotting point and metal-to-metal moving parts
Shift shaft
Rear brake pedal shaft

Front wheel oil seal lips

Front axle shaft nut

Rear wheel oil seal lips

Rear wheel drive hub color

338833803 8858585

Rear wheel drive hub mating surface

2-24



LUBRICATION SYSTEM CHART AND DIAGRAMS

EAS20019

LUBRICATION SYSTEM CHART AND DIAGRAMS

EAS30020

ENGINE OIL LUBRICATION CHART

1T I
]

L

.
1 16 |

2-25



LUBRICATION SYSTEM CHART AND DIAGRAMS

N O AN

Oil strainer

Oil pump

Relief valve

QOil filter cartridge
Sub gallery

Oil pressure switch
Main gallery
Crankshaft

Oil nozzle

. Balancer shaft assembly
. Timing chain tensioner

. Intake camshaft

. Exhaust camshaft

. Main axle

. Transmission shower

. Drive axle

2-26



LUBRICATION SYSTEM CHART AND DIAGRAMS

EAS30021

LUBRICATION DIAGRAMS
Crankcase, cylinder, and cylinder head (right side view)

-

O

!

L/ O

.

D

‘.
i
>

w \
1L I

2-27



LUBRICATION SYSTEM CHART AND DIAGRAMS

©ONOoO AN

Timing chain tensioner
Intake camshaft
Exhaust camshaft
Crankshaft

Balancer shaft assembly
QOil filter cartridge

Oil strainer

Oil pump

Transmission shower

2-28



LUBRICATION SYSTEM CHART AND DIAGRAMS

2-29



LUBRICATION SYSTEM CHART AND DIAGRAMS

ook~

Crankshaft

Balancer shaft assembly
Connecting rod

Oil drain bolt

QOil filter cartridge

Oil pressure switch

2-30



LUBRICATION SYSTEM CHART AND DIAGRAMS

Oil pump (right side view)

2-31



LUBRICATION SYSTEM CHART AND DIAGRAMS

1. Oil pump
2. Relief valve

2-32



LUBRICATION SYSTEM CHART AND DIAGRAMS

Oil strainer (bottom view)

2-33



LUBRICATION SYSTEM CHART AND DIAGRAMS

PO~

Main gallery

QOil filter cartridge
Sub gallery

Oil strainer

2-34



LUBRICATION SYSTEM CHART AND DIAGRAMS

Camshaft (top view)

/ g
mﬁ R
\/\

2-35



LUBRICATION SYSTEM CHART AND DIAGRAMS

1. Intake camshaft
2. Exhaust camshaft
3. Cylinder head

2-36



LUBRICATION SYSTEM CHART AND DIAGRAMS

2-37



LUBRICATION SYSTEM CHART AND DIAGRAMS

oroN =

Crankshaft
Oil nozzle
Piston

Main gallery
Sub gallery

2-38



LUBRICATION SYSTEM CHART AND DIAGRAMS

Crankshaft and transmission (top view)

2-39



LUBRICATION SYSTEM CHART AND DIAGRAMS

PO~

Crankshaft

Balancer shaft assembly
Main axle

Drive axle

2-40



COOLING SYSTEM DIAGRAMS

2-41



COOLING SYSTEM DIAGRAMS

oo n=

Radiator

Radiator outlet hose
Water pump
Thermostat
Radiator inlet hose

2-42



CABLE ROUTING

EAS20021

CABLE ROUTING

Handlebar (front view)

‘ \@ '.I AN ‘
“:‘i‘i/,xl' i

N

y D

2-43



CABLE ROUTING

©ONOOALND =

15.
16.
17.

Throttle cable (accelerator cable)

Throttle cable (decelerator cable)

Handlebar switch lead (right handlebar switch)
Front turn signal light lead (right turn signal light)
Wire harness

Clutch cable

Handlebar switch lead (left handlebar switch)
Front turn signal light lead (left turn signal light)
Headlight upper bracket

. Headlight lead

. Horn lead

. Horn

. Headlight lower bracket

. Front brake hose (from brake master to brake hose

joint)

Main switch lead

Front fork

Clutch cable guide bracket

Route the throttle cable (decelerator cable) above
the throttle cable (accelerator cable) at the location
shown in the illustration.

Secure the plastic locking tie by inserting the
projection on the tie into the hole in the headlight
lower bracket.

Position the plastic band at the same height as the
plastic locking tie on the headlight lower bracket.
Fasten the main switch lead and right handlebar
switch lead at the white tape on each lead with a
plastic locking tie. Cut off the excess end of the
plastic locking tie to 3 mm (0.12 in) or less.

Route the main switch lead to the front of the
clutch cable guide bracket.

Fasten the front turn signal light lead (left turn
signal light) to the headlight upper bracket with a
plastic locking tie as shown in the illustration. Point
the end of the plastic locking tie downward.

Route the horn lead to the inside of the front fork.
Fasten the horn lead with a plastic band as shown
in the illustration. Point the end of the plastic band
forward.

Secure the plastic locking tie by inserting the

projection on the tie into the hole in the clutch cable
guide bracket.

2-44



CABLE ROUTING

Handlebar (right side view)

Wi Ll "!“EWG\.
e N\
J/ g sv-

2-45



CABLE ROUTING

W=

- O

FPo3OoOoN O A

w

o

. Throttle cable (accelerator cable)

Throttle cable (decelerator cable)

Front brake hose (brake master cylinder to hose
joint)

Wire harness

Clutch cable

Handlebar switch lead (right handlebar switch)
Main switch lead

Ignition coil lead

Coolant reservoir hose

. Air cut-off valve
. Clutch cable guide bracket
. Route the front brake hose (brake master cylinder

to hose joint) to the front of the throttle cables.

Connect the ignition coil lead that has white tape to
the right ignition coil.

Route the throttle cables to the front of the right
handlebar switch lead.

Route the throttle cables through the guide.

Route the main switch lead to the front of the
clutch cable guide bracket.

2-46



CABLE ROUTING

Engine (right side view)

2-47



CABLE ROUTING

N O~ LND =

Engine bracket (right)

Engine mounting bolt (right upper side)
Fuel tank overflow hose

Clutch cable

O, sensor lead

Negative battery sub-wire harness coupler
Coolant temperature sensor coupler
Starter motor lead

Negative battery sub-wire harness

. Speed sensor lead

. Stator coil lead

. Coolant reservoir hose

. Electrical components tray
. Spark plug lead

. Lower crankcase

Route the fuel tank overflow hose above the
engine mounting bolt (right upper side).
Fasten the O, sensor lead with the holder. Align

the mark near the coupler on the lead with the
holder.

Fasten the O, sensor lead with the holder. Align
the holder with the mark near the O, sensor on the
lead.

Point the end of the hose clamp inward.

Fasten the stator coil lead, coolant temperature
sensor lead, oil pressure switch lead, gear position
switch lead, O, sensor lead, negative battery sub-
wire harness, and starter motor lead with the
holder. The leads may be fastened in any order.
Fasten the O, sensor lead, and negative battery
sub-wire harness with the holder. The leads may
be fastened in any order.

. Route the spark plug lead to the front of the

projection on the electrical components tray.

. Insert relay assy in to rib on box (install white

connector to right side vehicle).

Insert the projection on the holder into the hole in
the engine bracket (right).

2-48



CABLE ROUTING

Rear fender (right side view)

2-49



CABLE ROUTING

P2 OONOU NN

w

Q)

Fuse box lead

Rear wheel sensor lead

Rear brake light switch coupler
Rear brake light switch lead
Down tube

Rear wheel sensor coupler
Fuel tank overflow hose

Stay

Engine stay

. Frame

Position the plastic locking tie at the location
shown in the illustration.

Route the rear brake light switch lead to the front of
the frame cross member.

Route the fuel tank overflow hose between the stay
and the engine stay.

Fasten the rear brake light switch lead at the white
tape to the down tube with a plastic locking tie.
Face the buckle of the plastic locking tie outward
with the end pointing upward. Cut off the excess
end of the plastic locking tie to 3 mm (0.12 in) or
less.

2-50



CABLE ROUTING

Handlebar (left side view)

2-51



CABLE ROUTING

©ONOoO AN

A

Headlight lead

Headlight bracket

Horn lead

Upper bearing cover

Handlebar switch lead (left handlebar switch)
Throttle cable (accelerator cable)

Throttle cable (decelerator cable)

Front wheel sensor lead

Front brake hose (brake hose joint to front brake
caliper)

. Radiator fan motor lead
11.
12.
13.
14.
15.
16.
17.

Ignition coil lead

Wire harness

Frame

Electrical components tray

Front wheel sensor lead

Radiator

Wire holder

To the headlight assembly.

Route the headlight lead to the front of the guide
on the headlight bracket.

Secure the holder by inserting the projection on
the holder into the hole in the electrical
components tray.

Fasten the wire harness at the white tape to the
frame with a plastic locking tie.

Make sure that there is no slack in the wire
harness between the holder and the plastic locking
tie.

Fasten the radiator fan motor lead to the frame
with a plastic locking tie at the location shown in
the illustration.

Face the catch of the holder outward.

Fasten the wire harness with a plastic locking tie
as shown in the illustration. Point the end of the
plastic locking tie upward.

Pass front wheel sensor lead between main
harness and throttle cables.

Fasten the radiator fan motor lead with a plastic
locking tie as shown in the illustration. Point the
end of the plastic locking tie inward.

Turn tin of clamp to outward of vehicle.

2-52



CABLE ROUTING

Engine (left side view)

2-53



CABLE ROUTING

N oA~

Sidestand switch lead

Coolant temperature sensor lead
Coolant reservoir hose

O, sensor lead

O, sensor coupler

Sidestand switch coupler

Gear position switch lead

Fuel tank breather hose

Fuel tank overflow hose

. Sidestand switch

. Oil pressure switch lead
. Generator cover

. Stator coil lead

. Drive sprocket cover
. Drive chain guide

. Minus lead

. Frame

. Hydraulic unit lead

. Hydraulic unit

. Wire harness

. Starter motor lead

Pull the sidestand switch lead forward so that the
sidestand switch coupler is positioned inside the
band. Place the slack in the sidestand switch lead
to the front of the metal clamp and above the
generator cover.

Fasten the fuel tank breather hose, oil pressure
switch lead, gear position switch lead, and
sidestand switch lead at the location shown in the
illustration with a plastic locking tie. The leads bay
be routed in any order. Cut off the excess end of
the plastic locking tie to 3 mm (0.12 in) or less.

Route the fuel tank over flow hose through the
guide on the sidestand bracket. Pull the hose
downward so that the bent portion of the hose
contacts the stay.

Point the end of the plastic locking tie downward.

When installing the drive chain cover, be sure not
to pinch the leads.

Route the oil pressure switch lead, gear position
switch lead, fuel tank breather hose, and sidestand
switch lead to the outside of the rib on the drive
sprocket cover.

Route the oil pressure switch lead, fuel tank
breather hose, gear position switch lead, and
sidestand switch lead in any order.

. Route the fuel tank breather hose and sidestand
switch lead through the drive sprocket cover guide.

Fasten stator coil lead, temperature sensor lead,
oil pressure switch lead, gear position switch lead,
O, sensor lead, minus lead, starter lead, sidestand
switch lead wire in any order.

At the back side of metal clamp, roll up all lead by
the band at the connector of sidestand switch and
O, sensor. Direction of insertion point is between
outside and upper side the vehicle. Route stator
coil lead, water temperature sensor lead, oil
pressure switch lead, gear position switch lead,
minus battery lead, starter lead, O, sensor
connector, and sidestand switch connector in any
order.

2-54

. After fixing the band, push lead to the inside of the

vehicle from the face of insertion part of recovery
tank.

Route the gear position switch lead negative
battery sub-wire harness, and starter motor lead in
any order.

. Insert the projection on the wire harness holder

into the hole in the frame.

. Fasten the stator coil lead, coolant temperature

sensor lead, oil pressure switch lead, gear position
switch lead, O, sensor lead, negative battery sub
wire harness, and starter motor lead with the
holder. The leads may be routed in any order. The
catch of the holder may be facing in any direction.

. Route sidestand switch lead wire to clamp, and

bend the clamp.

Do not route the hydraulic unit lead above the wire
harness.



CABLE ROUTING

Rear fender (left side view)

2-55



CABLE ROUTING

O N OALND =

Coolant reservoir breather hose
Gear position switch coupler
Starting circuit cut-off relay
Starter motor lead terminal
Starter relay coupler

Yamaha diagnostic tool coupler
Tail/brake light lead
Rectifier/regulator coupler
License plate light connector

. Tail/brake light coupler

. Wire harness

. Stator coil lead

. Negative battery lead

. Frame

. Starter relay

. Rear fender

. ECU (Engine Control Unit)
. Negative battery sub-wire harness
. Battery

. Positive battery lead

Fasten the starter motor lead, negative battery
sub-wire harness, stator coil lead, and gear
position switch lead to the wire harness with a
plastic locking tie. Do not install the plastic locking
tie on the section of the stator coil lead that is not
covered by the protective sleeve.

Insert the end of the coolant reservoir breather
hose into the frame pipe. Make sure that the end of
the hose protector on the coolant reservoir
breather hose contacts the edge of the hole in the
frame.

Install the starting circuit cut-off relay onto the tab
on the rear fender.

Install the starter motor lead and positive battery
lead terminals so that the crimped section of the
terminal that secures the lead is facing upward.
Fasten the starter motor lead and negative battery
sub-wire harness to the wire harness with a plastic
locking tie at the location shown in the illustration.
Make sure that there is no slack in the starter
motor lead and negative battery sub-wire harness
between the plastic locking ties.

Route the stator coil lead and gear position switch
lead in any order.

. Fasten the starter motor lead, negative battery

sub-wire harness, stator coil lead, and gear
position switch lead to the wire harness with a
plastic locking tie as shown in the illustration. Face
the buckle of the plastic locking tie outward with the
end pointing upward. Cut off the excess end of the
plastic locking tie to 3 mm (0.12 in) or less.

The negative battery lead and starter motor lead
may be routed in any order.

Install the starter relay completely onto the tabs on
the rear fender.

Route the rear left turn signal light lead, rear right
turn signal light lead, and license plate light lead
under the starter relay. The leads may be routed in
any order.

Route the wire harness and tail/brake light lead in
any order.

2-56

M. Fasten the wire harness and tail/brake light lead to
the frame with a plastic locking tie as shown in the
illustration. Point the end of the plastic locking tie
outward. Cut off the excess end of the plastic
locking tie to 3 mm (0.12 in) or less.

N. Insert the projection on the wire harness holder
into the hole in the rear fender.

O. Fasten the starter motor lead and negative battery
sub-wire harness to the wire harness with a plastic
locking tie as shown in the illustration. Face the
buckle of the plastic locking tie outward with the
end pointing upward. Cut off the excess end of the
plastic locking tie to 3 mm (0.12 in) or less.

P. Fasten the wire harness to the frame with a plastic
locking tie as shown in the illustration. Point the
end of the plastic locking tie upward.



CABLE ROUTING

Handlebar (top view)

2-57



CABLE ROUTING

oron=

°

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.

Clutch cable

Horn lead

Front turn signal light lead (left turn signal light)
Headlight lead

Front turn signal light connector (left turn signal
light)

Auxiliary light coupler

Front turn signal light connector (right turn signal
light)

Headlight upper bracket

Front brake hose (from brake master to brake hose
joint)

Front turn signal light lead (right turn signal light)
Throttle cable (accelerator cable)

Throttle cable (decelerator cable)

Main switch lead

Handlebar switch lead (right handlebar switch)
Handlebar switch lead (left handlebar switch)
Frame

Auxiliary light lead

Auxiliary light

Electrical components tray

Secure the plastic locking tie by inserting the
projection on the tie into the hole in the headlight
upper bracket.

Fasten the right handlebar switch lead, left
handlebar switch lead, and main switch lead at the
white tape on each lead with a plastic locking tie.
Place the end of the plastic locking tie in the
electrical components tray.

Route the auxiliary light lead as shown in the
illustration.

Route the right front turn signal light lead under the
auxiliary light lead and headlight upper bracket.

Fit the left front turn signal light lead in the space
between the auxiliary light and the headlight upper
bracket.

Fasten the right front turn signal light lead and
auxiliary light lead with the plastic band. Point the
end of the plastic band outward.

. Fasten the main switch lead and right handlebar

switch lead with the holder. The leads may be
routed in any order.

. Secure the holder by inserting the projection on

the holder into the hole in the electrical
components tray.

Route the main switch lead, left handlebar switch
lead, and right handlebar switch lead in any order.

2-58



CABLE ROUTING

Engine (top view)

]

T
7

?
—

T
= H]

2-59



CABLE ROUTING

PO~

© No o

10.
11.
12.

Wire harness

Throttle cable (accelerator cable)

Front brake hose (brake hose joint to brake caliper)
Front brake hose (brake master cylinder to brake
hose joint)

Fuel tank overflow hose

Negative battery sub-wire harness

O, sensor lead

Front brake hose (hydraulic unit to brake hose
joint)

Rear brake light switch lead

Fuel tank breather hose

Fuel injector lead

Fuel rail

Insert the projection on the wire harness holder
into the hole in the frame.

Insert the projection on the holder at the white tape
on the wire harness into the frame hole shown in
the illustration.

Fasten the fuel injector lead at the white tape to the
fuel rail with a plastic locking tie. Face the buckle of
the plastic locking tie rearward with the end
pointing downward. Cut off the excess end of the
plastic locking tie to 3 mm (0.12 in) or less.

2-60



CABLE ROUTING

2-61



CABLE ROUTING

N OALND

A

Gear position switch coupler

Rear wheel sensor lead

Fuse box lead

Battery

Turn signal relay

ECU (Engine Control Unit)

Fuse box

Negative battery sub-wire harness
Rectifier/regulator

. Yamaha diagnostic tool coupler

. Yamaha diagnostic tool coupler lead

. ABS test coupler

. ABS test coupler lead

. Rear turn signal light lead (right turn signal light)
. License plate light lead

. Rear turn signal light lead (left turn signal light)
. Rear fender

. Starter relay

. Rectifier/regulator lead

. Positive battery lead

. Starting circuit cut-off relay

. ECU (Engine Control Unit) lead

. Fuse box lead (ABS)

. Fuse box (ABS)

. Wire harness

. Starting circuit cut-off relay lead

. Frame

Fit the turn signal relay into the hole in the ECU
band.

Route the negative battery sub-wire harness under
the ECU (engine control unit).

Route the rear turn signal light leads, license plate
light lead, and Yamaha diagnostic tool coupler lead
through the guide on the rear fender.

Fasten the wire harness to the frame with a plastic
locking tie. Position the plastic locking tie to the
front of where the leads branch off from the wire
harness.

Position the portions of the rear turn signal light
leads that are covered by the lead cover under the
turn signal relay lead and negative battery sub-wire
harness and over the ECU (engine control unit)
lead.

Insert the projection on the wire harness holder
into the hole in the rear fender.

Route the license plate light lead, rear turn signal
light leads (right and left), Yamaha diagnostic tool
coupler lead, and ABS test coupler lead in any
order.

. Route the starter motor lead and negative battery

sub-wire harness in any order.

Route the starting circuit cut-off relay lead under
the rear turn signal light leads, tail/brake light lead,
and license plate light lead.

Route the rear turn signal light leads, tail/brake
light lead, and license light lead in any order.

Route the rear turn signal light leads in any order.

2-62

L. Fasten the wire harness to the frame with a plastic
locking tie as shown in the illustration. Face the
buckle of the plastic locking tie outward with the
end pointing downward. Cut off the excess end of
the plastic locking tie to 3 mm (0.12 in) or less.

M. Route the starter motor lead, negative battery sub-
wire harness, tail/brake light lead, and wire
harness in any order.



CABLE ROUTING

Front brake (right side view)

NN
&
- %
@—
s

2-63




CABLE ROUTING

'y

>0 s

Ommo

Front brake hose (brake master cylinder to brake
hose joint)

Front brake hose (brake hose joint to brake caliper)
Front wheel sensor

Front brake caliper

Front wheel sensor lead

Clamp the front brake hose (brake hose joint to
brake caliper) and the front wheel sensor lead
holder, make sure to align the brake hose protector
and with the holder.

Clamp the front brake hose (brake hose joint to
brake caliper) and the front wheel sensor lead with
holder at the positioning middle of brake hose
protector.

Clamp the front brake hose (brake hose joint to
brake caliper) and the front wheel sensor lead as
illustration.

Front side

90°

Out side

. When installing the front brake hose (brake hose

joint to brake caliper) on to the brake caliper, make
sure the pipe section on the end of the hose
contacts the stopper on the brake caliper.

2-64



CABLE ROUTING

Rear brake (right side view)

2-65



CABLE ROUTING

>N oA WND -~

Rear brake caliper

Rear brake hose holder

Rear brake hose (hydraulic unit to brake caliper)
Brake fluid reservoir

Rear wheel sensor coupler

Rear brake light switch

Rear brake master cylinder assembly

Rear wheel sensor lead

When installing the brake hose onto the brake

master cylinder, make sure the brake pipe touches
the projection.

Fix the end of protector.

2-66



CABLE ROUTING

Hydraulic unit assembly

2-67



CABLE ROUTING

'y

Rear wheel sensor lead

Rear brake hose (hydraulic unit to brake master
cylinder)

Front brake hose (hydraulic unit to brake hose
joint)

Front brake hose (brake hose joint to hydraulic
unit)

Front brake hose (brake hose joint to brake caliper)
Front brake hose (brake master cylinder to brake
hose joint)

Front brake hose joint holder

Rear brake hose holder (brake hose joint to
hydraulic unit)

Rear brake hose (hydraulic unit to brake caliper)
Brake fluid reservoir holder

. Clamp
. Brake hose holder

Hydraulic unit assembly
To front brake master cylinder/caliper.

. When install the brake hose, the projection

contacts the brake hose.

When install the brake hose, the projection
contacts the bracket.

When install the brake hose, the projection
contacts the brake hose holder.

2-68



CABLE ROUTING

Fuel tank (left side view)

2-69



CABLE ROUTING

Ow

>R N O AN~

Fuel tank

Fuel hose (fuel tank to fuel rail)

Fuel pump

Fuel tank breather hose (fuel tank to hose joint)
Fuel tank breather hose

Hose joint

Fuel tank overflow hose

Fuel tank overflow hose (fuel tank to hose joint)

Connect the orange connector of the fuel hose
(fuel tank to fuel rail) to the fuel pump.

Forward

Face the white paint mark on the fuel tank overflow
hose (fuel tank to hose joint) forward.

Face the white paint mark on the fuel tank breather
hose (fuel tank to hose joint) forward.

Install the fuel tank breather hose (fuel tank to
hose joint) so that it contacts the tapered portion of
the hose fitting on the fuel tank and it contacts the
stopper on the hose joint.

Align the yellow paint mark on the fuel tank
breather hose with the yellow paint mark on the
fuel tank breather hose (fuel tank to hose joint).
Align the yellow paint mark on the fuel tank
overflow hose with the yellow paint mark on the
fuel tank overflow hose (fuel tank to hose joint).

. Install the fuel tank overflow hose (fuel tank to

hose joint) so that it contacts the tapered portion of
the hose fitting on the fuel tank and it contacts the
stopper on the hose joint.

2-70



CABLE ROUTING

Throttle bodies (left and right view)

/ ?- YAMAHA
Gl 2o
»é’/% & { _
405877
o\ A s
\ IS

2-71



CABLE ROUTING

FP2OXNOOAOND =

w

©

Throttle bodies

Fuel hose (fuel tank to fuel rail)
Crankcase breather hose

Air filter case assembly

Clip

Crankcase breather cover

Canister purge hose

ISC (Idle Speed Control) unit inlet hose
Hose joint

Clamp

Direction of yellow paint shall be left side of
vehicle.

Face the yellow paint mark on the canister purge
hose to the left, and connect the throttle bodies
side.

Install the hose up to the bend in the hose fitting.

Make sure not to install the hose clamp on the
raised portion of the hose fitting.

Front

Install the hose clamp as shown in the illustration
so that one end of the clamp is pointing rearward
and one end is pointing inward.

Attach black side to throttle body assy.

Face the yellow paint mark on the canister purge
hose to the right, and connect the throttle bodies
side.

Direction of clip shall be lower side of vehicle.
Direction of clip shall be back side of vehicle.
Direction of clip shall be right slant lower direction
of vehicle.

Direction of white paint shall be right side of
vehicle.

. Direction of clip shall be right side of vehicle.

Direction of clip shall be front side of vehicle.

2-72



CABLE ROUTING

Air induction system (top view)

2-73



CABLE ROUTING

'y

w

@ >

Reed valve cover

Air induction system hose (air cut-off valve to reed
valve cover)

Air cut-off valve

Air induction system hose (air filter case to air cut-
off valve)

Air filter case assembly

Point the ends of the hose clamp upward.

Face the yellow paint mark on the air induction
system hose (air filter case to air cut-off valve)
upward.

Face the white paint mark on the air induction
system hose (air filter case to air cut-off valve)
upward.

Point the ends of the hose clamp downward.
Install the hose completely onto the hose fitting.
Po